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ISO 17025

056-TEST

Your notice of Your reference Date
23-04-2021 27-05-2021

Analysis Report 21.02598.03

Required tests :
EN ISO 12952-1 (2010) Burning behaviour of bedding items - Ignitability by a
smouldering cigarette
Sample id Information given by the client Date of receipt
T2109302 Cobi Pillow large - item n° 0400-049-000 23-04-2021
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Mike De Vrieze
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.
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Analysis Report 21.02598.03

nm Date 27-05-2021
L

Reference: T2109302 - Cobi Pillow large - item n° 0400-049-000

Burning behaviour of bedding items - Ignitability by a smouldering cigarette

Date of ending the test 27-05-2021
Standard used EN ISO 12952-1 (2010)

Deviation from the standard -

Conditioning 23°C, relative humidity 50%

The following test results relate only to the ignitability of the combination of materials under the
particular conditions of test ; they are not intended as a means of assessing the full potential fire
hazard of the materials in use.

Specimen * Pillow

The material is not intended to be cleaned *

* Information given by the client

Testing substrate Mineral wool fibre pad

Cigarette placed on top surface

1 2
Smouldering criteria
Unsafe escalating combustion no no
Test assembly consumed no no
Smoke/heat/glowing more than 60 min no no
Final examination / active smouldering no no
Flaming criteria
Occurence of flames no no
Conclusion non-ignition non-ignition

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze
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Cigarette placed at the junction between the testing substrate and the specimen

Analysis Report 21.02598.03
Date 27-05-2021
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1 2
Smouldering criteria
Unsafe escalating combustion no no
Test assembly consumed no no
Smoke/heat/glowing more than 60 min no no
Final examination / active smouldering no no
Flaming criteria
Occurence of flames no no
Conclusion non-ignition non-ignition
Conclusion Non-ignition

Performed under accreditation in the fire 1ab under the responsibility of Mike De Vrieze
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Annex
French regulations

These test results allow to say that this bedding item passes the essential fire safety requirements
in accordance with the French decree no 2000-164, 23 February 2000.

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze



